
www.manaraa.com

زةــ غ–لامیة ـالجامعة الإس     
 

ISLAMIC UNIVERSITY – GAZA 

  ات العلیاـعمادة الدراس   
  

HIGH STUDIES DEANERY 

  ةـــــــــة الھندســكلی   
  

FACULTY OF ENGINEERING  

ةــــة المدنیــــــم الھندســــقس      
  

CIVIL ENGINEERING DEPARTMENT 

  

  

 

 
 

PROVISIONS OF INFRASTRUCTURE  
 

FOR LOW-COST  
 

HOUSING DEVELOPMENTS 
 
 
 

By 
 

Eng. Asma A. Zakout 
 
 

Supervised By 
 

Dr. Mohamed Ziara                Dr. Yahya Sarraj 
 
 
 
 
 

A Thesis Submitted in Partial Fulfillment of the Requirements for the 
 

 Degree of Master of Science in Infrastructure Engineering 
 
 
 

The Islamic University of Gaza – Palestine 
 

March  2006 



www.manaraa.com

[...]
Hydraulic profile 

Performance  

Review and assess the 
suitable treatment methods  

Refer to Table 7.3,  
 Appendix (7) 

  



www.manaraa.com

Chapter (3)                                                                                                                                           Developed Approach for Provisions of BICs 
 

- 88- 
 

Table  3-4: Options of wastewater treatment plants (trains)  

Item Option (1) 
CWT  system 

Option (2) 
DWT systems  

  Condition (1) Condition (2) Condition (3) Condition (4-a) Condition (4-b) 
The selected 
treatment 
train  
 

(Unit 
operations 
and 
processes of 
the 
treatment) 
 

Central treatment 
plant 

1- On-site subsurface 
effluent disposal 
system (SWISs) 
 

(septic tanks, 
followed by 
percolation pits/ 
soakage wells) 
 

2- Trickling filter 
Figure  3-11 

1- Package plant 
Figure  3-10 
 
Or  
 
2- Trickling filter 
Figure  3-11 
 
 

1- Package plant 
Figure  3-10 
 
Or  
 
2- Trickling filter 
Figure  3-11 
 
 

- Septic tank. 
- UASB or USBFB 
or baffled reactor 
- Stabilization ponds 
or/ subsurface 
constructed wetlands. 
Figure  3-12 
 

 

Septic tank-Upflow 
Gravel Filter (UfGF) 
Figure  3-13 
And  
Figure  3-14 

Type of 
sewage 

Combined grey and 
black sewage 

Combined grey and 
black sewage 
 

Combined grey and 
black sewage 

Combined grey and 
black sewage 

Combined grey and 
black sewage 

Separation of grey 
water and black water 

Design 
concept  

 Primary 
treatment 

Secondary treatment  Secondary treatment Secondary treatment Grey water treatment 

Description 
of LCH site 
conditions 

      

1) Existence 
of central 
sewer system 

Existence of 
centralized sewer 

No centralized sewer 
or one without 
adequate carrying 
capacity. 
 

Existence of 
centralized sewer 

No centralized sewer 
or one without 
adequate carrying 
capacity. 
 

No centralized sewer 
 

No centralized sewer 

Location  Urban area rural/peri-urban areas Urban/ peri-urban 
areas 

Urban area/ peri-
urban areas 

Urban/rural/peri-
urban areas 

rural/peri-urban areas 

2) existence 
of potential 
reuse 
activities 

Nil  Nil Reuse in landscape 
and agriculture 
 

Reuse in landscape 
only 
 

Reuse in landscape 
and agriculture 
 

Reuse in landscape 
and agriculture 
 

3) scale of the Small or large scale small-scale with Large scale LCH Dense development Small scale LCH Small scale LCH 



www.manaraa.com

Chapter (3)                                                                                                                                           Developed Approach for Provisions of BICs 
 

- 89- 
 

Item Option (1) 
CWT  system 

Option (2) 
DWT systems  

  Condition (1) Condition (2) Condition (3) Condition (4-a) Condition (4-b) 
LCH 
development  

available land area. development and limited land area. development. development. 

Septage 
treatment/ 
digested 
sludge 

Central treatment 
(central treatment 
plant/incineration/  

- Anaerobic digestion 
in the septic tank 
- De-sludging the 
septic tank and 
haulage outside the 
site 

- Aerobic digestion 
- storage 
- Reuse as fertilizer 

- Aerobic digestion 
- storage 
- Reuse as fertilizer 

- Reed beds (reuse as 
fertilizer) 
- Haulage to Central 
treatment plant 

- Reed beds (reuse as 
fertilizer) 
- Haulage to Central 
treatment plant 

Developed by the researcher, based on Section 2.4.6, Chapter 2 
 

 

Figure  3-10: Package plant using extended aeration activated sludge process. Adapted from (Crites, 1998; EPA, 2000c) 

 

Grit and oil grease 
removal Effluent for 

Irrigation & 
Groundwater 
recharge 
 

Screened 
wastewater 

Disinfection Clarifier  

Aerobic 
digestion Digested 

sludge 

Supernatant  
Recycle  

Extended 
aeration 
activated 
sludge 

Filter  



www.manaraa.com

Chapter (3)                                                           Developed Approach for Provisions of BICs 
 

- 90- 
 

 
Mode (a) 

 
Mode (b) 

 
Mode (c) 

Figure  3-11: schemes of trickling filter-solids contact (TFSC) processes. Adapted from 
(Crites, 1998; EPA, 1992) 

 

  

Aeration clarifier  

Trickling 
filter 

P 

Primary 
effluent 

P 

Effluent  

Return sludge  
Aeration tank 

 

Waste sludge  

Disinfection 

Secondary 
clarifier 

 

  
Underflow   

Trickling 
filter 

P 

Primary 
effluent 

P 

Effluent  

Return sludge  
Aeration tank 
 

Disinfection 

Waste sludge  

Secondary 
clarifier 

 

  

Trickling 
filter 

P 

Primary 
effluent 

P 

Effluent  
Return sludge  
Aeration tank 
 

Disinfection 

Waste sludge  

Secondary 
clarifier 

 



www.manaraa.com

Chapter (3)                                                           Developed Approach for Provisions of BICs 
 

- 91- 
 

 

Figure  3-12: Treatment train using UASB.  Adapted from (Crites, 1998; Volkman, 2003) 

 

Figure  3-13: Septic Tank – Upflow Gravel Filter (ST-UfGF), Grey water treatment. Adapted 
from (Crites, 1998; www.ansad.net , 2005) 

 

Figure  3-14: Sketch of  (ST-UfGF), Grey water treatment. Adapted from (www.ansad.net , 2005) 

 

    

P Balancing 
pond 

 

Anaerobic pond 
(Grey water) 

Sand filter 

Polishing and 
storage pond 

 
Submerged pump 

 

Effluent for 
irrigation 

 

  

P 

P 

Gravel filter 

Stabilization pond (or disinfection) 
to remove pathogens 

UASB 
Or  
USBFB 

Primary 
effluent 

Effluent  
Sludge blanket  

Methane Gas  

http://www.ansad.net
http://www.ansad.net


www.manaraa.com

Chapter (3)                                                           Developed Approach for Provisions of BICs 
 

- 92- 
 

3.4.3.3 Activity (3):Determination of minimum limits, design parameters, main elements 
and O&M 

Table  3-5 below illustrates the inventory of minimum requirements and main items for the 

different low-cost alternatives of the wastewater treatment trains which suit different LCH site 

specific situations that have been selected and discussed before. The conceptual design 

requirements and parameters which are discussed below, as the detailed designs are to be 

done in coordination and cooperation with the responsible water and environmental utilities. 

Table  3-5: Inventory for provisions of BIC-3: Decentralized Wastewater treatment 
system for LCH 
N. Item Minimum acceptable requirement  

1- Minimum limits and Design parameters required for planning and design of  BIC-3: 
Wastewater treatment 

1. Critical design 
factors 
(flowrates) 
(l/c/d ) and/or  
( m3/d) 

They are based on the minimum wastewater flowrate of 80 l/c/d which equals 
80% of the assume water supply of 100 l/c/d. 
- They are the average, peak, minimum and sustained hourly/ daily/ weekly/ 
monthly flowrates.  
- The rationale for selecting the design flowrates is based on hydraulic and 
process considerations and shown in Table 7.6, Appendix 7, and may include 
maximum hour flowrate, minimum hour flowrate, maximum organic load, and 
maximum day or week flowrate. 
- Peak hourly factor is taken as (4). Peak daily factor is taken (2.5). 

2. Sizing criteria The sizing criteria for some unit operations and processes are shown Table 7.6, 
Appendix 7, and may include flowrate, overflow rate, detention time, mean 
cell residence time, food/microorganism ration, hydraulic and organic loading, 
mass loading/medium volume, detention time or dose. 

2- Main physical elements 
A. Option (1): Centralized wastewater treatment system (CWT) 
 The main elements of this system are out the scope of this research since the central treatment 

plant is assumed to be already exists. 
B. Option (2):Low-cost Decentralized wastewater treatment system (DWT) 
1. 1. Septic tank ; Peak daily flowrate, pump-out interval is the sizing criteria. 

The volume of the septic tank is calculated using the equations in Table 2.3, 
Section 2.2.3.5, Chapter 2. 
 

 

Condition 1: 
On-site 
subsurface 
effluent 
disposal 
system 
(SWISs). 

2. Percolation pits (soakage wells); hydraulic loading rate (cm/d) is the sizing 
criteria 

2. 1. Screening ; peak hour flowrate;  as critical design factor, and minimum hour 
flowrate; for Channel approach velocity 
 

 2. Grit and oil removal;  peak hour flowrate; as critical design criteria, and 
over flowrate; as  Sizing criteria 
 

 3. Raw sewage pumping (m3/s); maximum hour flowrate, as critical design 
factor 

 

Condition 2, 3 
- alternative 1: 
Package plant.  
 
Refer to  
Table 3. 4,  
Figure 3.11 and 
Table 7.6, 
Appendix 7. 

4. Aeration basin volume (m3); average flowrate and detention time of one day; 
as sizing criteria, and maximum organic load; peak BOD mass loading to 
calculate amount of required oxygen and air requirement for aeration. 
The volume is in the range of (35, 180, 361 m3) for average design flow of (38, 



www.manaraa.com

Chapter (3)                                                           Developed Approach for Provisions of BICs 
 

- 93- 
 

N. Item Minimum acceptable requirement  

190, 380 m3/d) respectively 
 

  5. Secondary clarifier area(settling tank)- (m2); average flow rate,  overflow 
rate, and  peak hour factor of (4); as sizing criteria.  
The area is in the range of (4, 19, 37 m2) for average design flow of (38, 190, 
380 m3/d) respectively 
 

  6. Chlorinator capacity (kg/d); It is in the range of (4.5, 11.5, 23 kg/d) for 
average design flow of (38, 190, 380 m3/d) respectively 

  7. Chlorine contact chamber volume (m3); peak hour flowrate and detention 
time; as Sizing criteria. It is in the range of (3.4, 16, 34 m3) for average design 
flow of (38, 190, 380 m3/d) respectively 

  8. Drying bed area (m2); it is in the range of (37, 93, 186 m2) for average 
design flow of (38, 190, 380 m3/d) respectively 

  9. Site area (m2); it is in the range of (2, 2.8, 4 dunums) for average design 
flow of (38, 190, 380 m3/d) respectively 

  10. Wastewater piping; peak hour flowrate; as Sizing criteria 
 

  11. Sludge storage facility ; peak month mass loading; as Sizing criteria 
3. 1. Septic tank volume (m3) - (primary effluent); peak hour flowrate and 

minimum hour flowrate as Critical design factor. Overflow  rate and detention 
time as Sizing criteria 

 2. Primary clarifier area (m2); It is in the range of (16, 79, 158 m2) for average 
design flow of (378.5, 1,893.0, 3,785.0 m3/d) respectively 

 3. Primary effluent pumping (m3/s); peak hour flowrate; as Critical design 
factor, minimum hour flowrate; as Sizing turndown of pumping facilities 
It is in the range of (0.0175, 0.088, 0.175) for average design flow of (378.5, 
1,893.0, 3,785.0 m3/d) respectively 

 

Condition 2, 3 
- alternative 2: 
trickling filter.  
 
Refer to  
Table 3. 4, 
Figure 3.12 and 
Table 7.6, 
Appendix 7. 

4. Trickling filter volume (m3); peak hour flowrate and maximum organic load; 
as Critical design factor. Hydraulic loading rate, hydraulic and organic loading 
rate, mass loading/ medium volume, peak day mass loading ; as Sizing criteria 
The volume is in the range of (202.5, 1,012.0, 2,024.0 m3) for average design 
flow of (378.5, 1,893.0, 3,785.0 m3/d) respectively. 
 

  5. Recirculation pumping (m3/s); It is in the range of (0.0131, 0.066, 0.131) for 
average design flow of (378.5, 1,893.0, 3,785.0 m3/d) respectively 
 

  6. Solids contact basin volume (m3); Detention time and solids retention time; 
as Sizing criteria 
The volume is in the range of (11, 53, 105) for average design flow of (378.5, 
1,893.0, 3,785.0 m3/d) respectively. 
 

  7. Secondary clarifier area (m2); overflow rate (m3/d/m2); as Sizing criteria 
The area is in the range of (31, 163, 325) for average design flow of (378.5, 
1,893.0, 3,785.0 m3/d) respectively. 
 

  8. Chlorinator capacity (kg/d); It is in the range of (23, 114, 227) for average 
design flow of (378.5, 1,893.0, 3,785.0 m3/d) respectively 

  9. Chlorine contact chamber volume (m3); peak hour flowrate and detention 
time; as Sizing criteria. It is in the range of (34, 159, 315) for average design 
flow of (378.5, 1,893.0, 3,785.0 m3/d) respectively 

  10. Site area (m2); It is in the range of (6,071.0, 12,141.0, 20,235.0) for 
average design flow of (378.5, 1,893.0, 3,785.0 m3/d) respectively 
 

  11. Wastewater piping; peak hour flowrate; as Sizing criteria 
 

  12. Sludge storage facilities ; peak month mass loading; as Sizing criteria 
4. Condition 4-a: 

UASB or 
1. Septic tank (primary effluent) volume ; peak hour flowrate and minimum 
hour flowrate as Critical design factor. Overflow rate and detention time as 



www.manaraa.com

Chapter (3)                                                           Developed Approach for Provisions of BICs 
 

- 94- 
 

N. Item Minimum acceptable requirement  

Sizing criteria. The volume of the septic tank is calculated using the equations 
in Table 2.6, Section 2.11.8.3. 
 

 2. UASB reactor ; Volumetric and volatile solids loading rates (Lorg, LVSS) 
(kg COD/m3.d); as sizing criteria 
 

 

USBFB.  
 
Refer to  
Table 3. 4, 
Figure 3.13 and 
Table 7.6, 
Appendix 7. 

3. Stabilization pond area (m2); mass loading and hydraulic retention time; as 
Sizing criteria 
 

5. 1. screening ; the wastewater from the sewer should flow by gravity into 
screen bars which are manually cleaned.  
 

 2. Anaerobic pond for grey water(m3); retention time of 2 days is used for 
sizing. The water flow to a balancing pond. The settled solids are designed to 
be removed every two years.  
 

 3. Balancing pond(m3); designed to receive the settled gray water from the 
anaerobic pond and is provided by submerged pump. 
 

 4. Gravel filter ; designed to receive the pumped water from the balancing 
pond, and it acts as upflow anaerobic filter. 
 

 

Condition 4-b: 
Septic Tank-
Upflow Gravel 
Filter (ST-
UfGF), Grey 
water 
treatment.  
 
Refer to  
Table 3. 4, 
Figure 3.14 

5. Sand filter ; designed as an intermittent sand filter, receiving the water from 
the gravel filter and removing the suspended solid and usually divided into 
four compartments. 
 

  6. Polishing and storage pond (m3); Three days storage capacity is used as 
sizing criteria. A recirculation submerged pump is installed to keep certain 
level of water in the balancing pond to provide a minimum organic load for the 
bacteria in the gravel filter. Another pump is installed for irrigation.  
 

  7. Pumps ; all pumps are submerged pumps  
 

  8. Modified cesspits ; designed to receive the black water for safe and cheap 
disposal 

6. Low-cost 
Rapid 
infiltration 
(RI)/ (SAT) 

The design of this system is out of the scope of this research since it would be 
located off-site far from LCH in the suitable site for the extra treated effluent.  
The primary design consideration for this system is site selection, soil depth, 
soil permeability, and depth to groundwater are the most important factors in 
site evaluation. 

3- Minimal operation and maintenance (O&M) 
1. Option (2), 

Condition 1: 
(SWISs). 

The primary O&M include infiltration surface maintenance, winter operations, 
nitrogen management and monitoring. It also includes desludging of the septic 
tank at the specified desludging periods in the design stage. 

2. Operation ; Effluent quality monitoring, regular cleaning of screens; wears and 
other components, regular adjustment of sludge return rate and air injection 
rate, regular wasting of solids, sludge dewatering and disposal, control of 
disinfectant dosage and administration and record keeping. 
 

 

Option (2), 
Condition 2,3- 
alternative 1: 
Package plant. 

Maintenance ; Blowers or mechanical aerators, influent and return sludge 
pumps, electrical equipment and instrumentation, mechanical dewatering 
equipment, laboratory equipment and disinfection system. 

3. Option (2), 
Condition 2,3 - 
alternative 2: 
trickling filter 

Operation ; Effluent quality monitoring, regular cleaning of screens; wears and 
other components, regular adjustment of trickling filter recirculation rate and 
air injection rate, regular wasting of solids, sludge dewatering and disposal, 
control of disinfectant dosage and administration and record keeping. 